SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6175
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Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -1.29 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~31.860 MHz | 200.000 kHz 6.14264 GHz 58.19 dBm d ~16.90 dB _
-31.860 MHz -21.240 MHz | 200.000 kHz 6.14321 GHz -57.90 dBm | -16.69 dB |
-21.240 MHz -11,620 MHz | 200.000 kHz 6.16334 GHz -40.71 dBm -19.38 dB
-11.620MHz | -10.620 MHz | 200.000 kHz 6.16339 GHz_ -41.13 dBm |
.620 MHz 11,620 MHz | 200. kHz 6.18661 GHz -40.96 dBm |
11,620 MHz 21,240 MHz | 200.000 kHz 6.18663 GHz -40.83 dBm |
21.240 MHz 31.860 MHz | 200.000 kHz 6.20678 GHz -57.91 dBm | -16.71dB |
31.860 MHz 50,000 MHz | 200.000 kHz 6.20796 GHz -57.73 dBm -56.45 dB -16.45 dB |
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Spectrum I
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Spectrum Emission Mask Standard: None |
Peak Power -0.63 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -31.260 MHz | 200.000 kHz 6.14257 GHz 50.26dBm | -49.63dB | 9.63dB
-31.260 MHz -20.840 MHz | 200.000 kHz 6.14405 GHz -50.19 dBm | -49.56 dB -9.91d8 |
-20.840 MHz -11,420 MHz | 200.000 kHz 6.15473 GHz -42.89 dBm -42.26 dB -14.74 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.16359 GHz -37.36 dBm -36.73 dB -16.83 dB 7‘
10.420 MHz 11,420 MHz | 200.000 kHz 6.18640 GHz -37.71 dBm -37.08 dB -17.38.dB |
11,420 MHz 20,840 MHz | 200.000 kHz 6.19574 GHz -45.09 dBm -44.45 dB -16.54 dB |
20.840 MHz 31.260 MHz | 200.000 kHz | 6.20623 GHz -50.45 dBm -49.82 dB |
31.260 MHz 50,000 MHz | 200.000 kHz 6.20716 GHz -50.50 dBm 86 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6415

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -1.47 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~31.320 MHz | 200.000 kHz 6.38342 GHz 57.66 dBm ~56.20 dB ~16.20 dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.38378 GHz -57.62 dBm | -56.15 dB -16.27 dB |
-20.880 MHz -11.440 MHz | 200.000 kHz 6.39412 GHz -46.75 dém -45.28 d8 -17.28 dB
-11.440MHz | -10.440 MHz | 200.000 kHz 6.40357 GHz_ -38.58 dB -18.68dB |
440 MHz 11.440 MHz | 200. kHz 6.42644 GHz .69 dB -18.79.dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.42648 GHz -39.69 dBm -38.22 d& -18.20 dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.44616 GHz -58.53 dBm -57.06 dB | -17.24 d8 |
31.320 MHz 50,000 MHz | 200.000 kHz 6.44700 GHz -58.42 dBm -56.96 dB -16.96 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -1.16 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -31.860 MHz | 200.000 kHz 6.36303 GHz _ 55.54dBm | -54.38dB | -14.39dB
-31.860 MHz -21,240 MHz | 200.000 kHz 6.38336 GHz -55.98 dBm | -54.82 dB -15.06 dB |
-21.240 MHz -11,620 MHz | 200.000 kHz 6,40320 GHz -37.60 dBm -36.44 dB -16.29 dB
-11.620 MHz -10.620 MHz | 200.000 kHz 6.40339 GHz -37.43 dBm -36.27 dB. -16.37dB |
10.620 MHz 11,620 MHz | 200.000 kHz 6.42661 GHz -35.70 dBm -34.54 dB -14.64 dB |
11,620 MHz 21,240 MHz | 200.000 kHz 6.42672 GHz -35.28 dBm -34.12 d& -14.04 dB |
21.240 MHz 31.860 MHz | 200.000 kHz | 6.43640 GHz -43.77 dBm -42.61 dB |
31.860 MHz 50,000 MHz | 200.000 kHz 6.44715 GHz -55.94 dBm 4.78 dB 3 |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6535

Spectrum I
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Spectrum Emission Mask

Standard: None

.NOV. 2(

Peak Power -1.43 dBm RBW 200.000 kHz
Range Low Range U | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz ~31.260 MHz | 200.000 kKHz 6.50291 GHz 58.35 dBm ~56.92 db ~16.92 dB
-31.260 MHz -20.840 MHz | 200.000 kHz 6.50413 GHz -58.07 dBm | .65 dB -17.09.dB |
-20.840 MHz -11.420 MHz | 200.000 kHz 6.51438 GHz -47.63 dém -46.21 dg -18.39 dB
-11.420 MHz | -10.420 MHz | 201 ) kHz 6.52358 GHz_ S5 dé -18.65dB |
10.420 MHz 11,420 MHz | 200.000 kHz 6.54641 GHz -38.73 dB -19.03 dB |
11,420 MHz 20,840 MHz | 200.000 kHz 6.54644 GHz -38.65 dB -18.63 dB |
20.840 MHz 31.260 MHz | 200.000 kHz 6.56599 GHz -58.87 dBm 57.44dB | -17.76 dB |
31.260 MHz 50.000 MHz | 200.000 kHz 6.56632 GHz -58.89 dBm -57.46 dB -17.46 dB |
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Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -1.10 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -S0.000MHz __ -31.680 MHz | 200.000 kHz 6.50324 GHz _ S6.66dBm | -55.56dB | -15.56dB
-31.680 MHz -21,120 MHz | 200.000 kHz 6.50340 GHz -57.40 dBm | -56.30 dB -16.39.dB |
-21.120 MHz -11,560 MHz | 200.000 kHz 6.52341 GHz -37.13 dBm -36.03 dB -16.01 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.52344 GHz -37.44 dBm -36.34 dB -16.44 dB 7‘
10.560 MHz 11,560 MHz | 200.000 kHz 6.54656 GHz -35.96 dBm -34.86 dB -14.96 dB |
11,560 MHz 21,120 MHz | 200.000 kHz 6.55414 GHz -41.70 dBm -40.60 d& -14.26 dB |
21.120 MHz 31.680 MHz | 200.000 kHz | 6.56636 GHz -54.13 dBm -53.03 d8 -13.40d8 |
31.680 MHz 50,000 MHz | 200.000 kHz 6.56702 GHz -54.44 dBm -53.34 dB -13.34 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6695

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -1.45dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.320 MHz | 200.000 kHz 6.66349 GHz -57.91 dBm -56.46 dB -16.46 dB
-31.320 MHz -20.880 MHz | 200.000 kHz 6.67182 GHz -48.12 dBm | -46.67 dB -16.02.dB |
-20.880 MHz -11.440 MHz | 200.000 kHz 6.67460 GHz -45.66 dBm -44.20 d& -16.61 dB
-11.440MHz | -10.440 MHz | 200.000 kHz 6.68357 GHz_ -39.55 dBm -38.10 dB |
440 MHz 11.440 MHz | 200. kHz 6.70644 GHz -40.49 dBm 9.04 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.70653 GHz -40.16 dBm -38.71de |
20.880 MHz 31.320 MHz | 200.000 kHz 6.72553 GHz -57.22 dBm -55.77 dB | -16.67 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.72643 GHz -57.58 dBm -56.13 dB -16.13 dB |
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Spectrum Emission Mask Standard: None |
Peak Power -1.07 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -50.000 MHz | -31.440 MHz | 200.000 kHz 6.66200 GHz 53.04dBm | -51.97dB | -11.97dB
-31.440 MHz -20.960 MHz | 200.000 kHz 6.66376 GHz -53.49 dBm | -52.42 dB -12.64 dB |
-20.960 MHz -11,480 MHz | 200.000 kHz 6.68335 GHz -36.40 dBm -35.33 dB -15.18 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz -36.80 dBm -35.72 dB -15.82dp |
10.480 MHz 11,480 MHz | 200.000 kHz 6.70647 GHz -35.86 dBm -34.79 dB -15.09.dB |
11,480 MHz 20,960 MHz | 200.000 kHz 6.71537 GHz -42.80 dBm -41.73 d& -14.23 dB |
20.960 MHz 31.440 MHz | 200.000 kHz | 6.72628 GHz -53.13 dBm -52.06 dB |
31.440 MHz 50,000 MHz | 200.000 kHz 6.72672 GHz -53.09 dBm 2.01 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX20MIMO_Ant9_6855
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Spectrum Emission Mask
Peak Power

Range Low Range Up | RBW |

Standard: None |
-1.46 dBm

RBW 200.000 kHz

Frequency | _Power Abs Power Rel ALimit

-50.000 MHz -31.380 MHz | 200.000 kHz 6.82343 GHz -55.47 dBm -54.00 dB -14.00dB |
-31.380 MHz -20.920 MHz | 200.000 kHz 6.82369 GHz -55.42 dBm | -53.95 dB -14.03dB |
-20.920 MHz -11.460 MHz 200.000 kHz 6.83418 GHz -44.58 dBm -43.12 dB -15.20 d8
-11.460MHz | -10.460 MHz | 200.000 kHz 6.84355GHz | -39.02 dBm ]
460 MHz 11.460 MHz 200.! kHz 6.86646 GHz -40.13 dBm |
11.460 MHz 20,920 MHz 200.000 kHz 6.86652 GHz -40.00 dém . |
20.920 MH2z 31.380 MHz 200.000 kHz 6.88602 GHz -54.63 dBm -53.17.dB | -13.59dB |
31.380 MHz 50,000 MHz 200.000 kHz 6.88693 GHz -55.05 dBm -53.59 dB -13.59 dB |
- oy
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Spectrum Emission Mask

Standard: None ‘

Peak Power -1.06 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

— 50.000 MHz | -33.360 MHz | 200.000 kHz 6.82115 GHz | -44.51dem | -43.45d8 __ -3.450B |
-33.360 MHz -22.240 MHz 200.000 kHz 6.82179 GHz -44.19 dBm | -43.13 dB -3.28dB |
-22.240 MHz -12,120 MHz | 200.000 kHz 6.83393 GHz -37.53 dém -36.47 d& -9.39 dB
-12.120 MHz -11.120 MHz 200.000 kHz 6.84289 GHz -32.77 dBm -31.71d8 -11.81dB 7‘
11.120 MHz 12,120 MHz 200.000 kHz 6.86712 GHz -33.27 dBm -32.21dB -12.31d8 |
12,120 MHz 22,240 MHz 200.000 kHz 6.87704 GHz -37.97 dBm -36.91 dB -9.07 dB |
22,240 MHz 33.360 MHz | 200.000 kHz | 6.88824 GHz -44.28 dBm -43.22 d8 |
33,360 MHz 50,000 MHz 200.000 kHz 6.88839 GHz -44.24 dBm 3.18 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_5965

Spectrum I
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Standard: None

Peak Power -0.48 dBm RBW 500.000 kHz
Range Low Range U | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz | -60.960 MHz | 500.000 KHz 5.00163 GHz 55.60 dBm 2
-60.960 MHz -40.640 MHz | 500.000 kHz 5.90407 GHz -56.01 dBm
-40.640 MHz -21.320 MHz 500.000 kHz 5.94367 GHz -40.07 dBm
-21.320MHz | -20.320 MHz | 500.000 kHz 5.94360 GHz -39.98 dBm S0 1
20.320 MHz 21,320 MHz 500.000 kHz 5.98631 GHz -39.62 dBm -39.14 dB |
21,320 MHz 40,640 MHz 500.000 kHz 5.98635 GHz -39.61 dBm -39.12 dB |
40.640 MHz 60.960 MHz 500.000 kHz 6.02593 GHz -55.18 dBm -54.69dB | s |
60.960 MHz 100.000 MHz 500.000 kHz 6.02619 GHz -54.99 dBm -54.50 dB -14.50 dB |
w
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Spectrum Emission Mask Standard: None |
Peak Power -0.77 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -61.200 MHz | 500.000 kHz 5.00357 GHz S51.84dBm | -51.07dB | -11.07dB
-61.200 MHz -40.800 MHz | 500.000 kHz 5.90383 GHz -51.87 dBm | -51.10 d8 -11,12d8 |
-40,800 MHz -21,400 MHz | 500.000 kHz 5.92485 GHz -45.94 dBm -45.17 dB -17.44 dB
-21.400 MHz | -20.400 MHz | 500.000 kHz 5.94361 GHz -39.81 dBm -39.04 dB -19.24dp |
20.400 MHz 21,400 MHz | 500.000 kHz 5.98639 GHz -40.05 dBm -39.28 dB -19.48.dB |
21.400 MHz 40,800 MHz | 500.000 kHz 6.00565 GHz -47.82 dBm -47.05 d& -19.11dB |
40.800 MHz 61.200 MHz | 500.000 kHz | 6.02585 GHz -50.64 dBm -49.87 dB -10.08d8 |
61,200 MHz 100,000 MHz | 500.000 kHz 6.02629 GHz -50.62 dBm -49.85 dB -9.85 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_6165
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Peak Power -1.04 dBm

Standard: None |
RBW 500.000 kHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

~100.000 MHz | -61.080 MHz | 500.000 KHz 5.00847 GHz 55.50 dBm 54.56 dB 14.56 dB
-61.080 MHz -40,720 MHz | 500.000 kHz 6.10399 GHz -56.06 dBm | -55.02 dB -15.06 dB |

-40,720 MHz -21.360 MHz 500.000 kHz 6.14359 GHz -40.50 dBm -39.46 dB -19.44 dB
21360MHz | -20.350 MHz | 500.000 kHz £.14365GHz | -4051dem |  -39.47 e 1
.360 MHz 21,360 MHz S00.! kHz 6.18635 GHz -40.21 dBm .17 dB |
21,360 MHz 40,720 MHz 500.000 kHz 6.18637 GHz -40.34 dBm -39.30 dB |
40.720 MHz 61.080 MHz 500.000 kHz 6.22587 GHz -55.60 dBm -54.57 dB | -14.69 dB |
61,080 MHz 100.000 MHz 500.000 kHz 6.22619 GHz -55.61 dBm -54.57 d8 -14.57 dB |
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Spectrum Emission Mask

Peak Power -0.76 dBm

Standard: None |
RBW 500.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz | -60.720 MHz | 500.000 kHz 6.10200 GHz | -52.52dem | 51.75d8  -11.750B |
-60.720 MHz -40.480 MHz 500.000 kHz 6.10437 GHz -52.74 dBm | -51.98 dB -12.03d8 |
-40.480 MHz -21.240 MHz | 500.000 kHz 6.12801 GHz -42.35 dém -41.59 d& -15.04 dB

| 21.240MHz | -20.240 MHz | 500.000 kHz 6.14377 GHz 37.82 dBm 37.05d8 17.25d8 |
20.240 MHz 21,240 MHz 500.000 kHz 6.18623 GHz -38.06 dBm -37.30 dB8 -17.50 dB |
21,240 MHz 40,480 MHz 500.000 kHz 6.18629 GHz -38.12 dBm -37.36 dB -17.34 d8 |
40.480 MHz 60.720 MHz | 500.000 kHz | 6.22551 GHz -52.41 dBm -51.64 dB |
60.720 MHz 100.000 MHz 500.000 kHz 6.22581 GHz -52.43 dBm 1.66 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_6405
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Spectrum Emission Mask

Standard: None

Span 200.0 MHz

RBW 500.000 kHz ‘

Peak Power -1.03 dBm
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHZ | -61.440 MHz | 500.000 KHz 5.34000 GHz 56.04 dBm 55.01d8 15.01d8
-61.440 MHz -40,960 MHz | 500.000 kHz 6.34367 GHz -56.21 dBm | -55.18 dB -15.25dB |
-40.960 MHz -21.480 MHz 500.000 kHz 6.38351 GHz -40.54 dBm -39.51 d8 -19.51 dB
-21.480MHz | -20.480 MHz | 500.000 kHz 6.38353 GHz -40.81 dBm -39.79 dB |
480 MHz 21,480 MHz S00.! kHz 6.42647 GHz -41.01 dBm 9.99 dB |
21,480 MHz 40,960 MHz 500.000 kHz 6.42651 GHz -41.18 dBm -40.15 dB |
40.960 MHz 61.440 MHz 500.000 kHz 6.46629 GHz -57.02 dBm -56.00 dB | -16.09 dB |
61,440 MHz 100.000 MHz 500.000 kHz 6.46717 GHz -56.75 dBm -55.73 d8 -15.73 dB |
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Spectrum Emission Mask Standard: None |
Peak Power -1.19 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -61.320 MHz | 500.000 kHz 6.34201 GHz _ 54.10dBm | -52.01dB | -12.91d8B
-61.320 MHz -40.880 MHz | 500.000 kHz 6.34385 GHz -54.03 dBm | -52.85 dB -12.95dB |
-40.880 MHz -21,440 MHz | 500.000 kHz 6.38349 GHz -39.21 dém -38.02 dB -17.99 dB
-21.440MHz | -20.440 MHz | 500.000 kHz 6.38357 GHz -39.36 dBm -38.18 dB. -18.38dB |
20.440 MHz 21,440 MHz | 500.000 kHz 6.42643 GHz -38.10 dBm -36.92 dB -17.12dB |
21.440 MHz 40,880 MHz | S00.000 kHz 6.42651 GHz -38.21 dBm -37.02 d& -17.00 dB |
40.880 MHz 61.320 MHz | 500.000 kHz | 6.46631 GHz -55.33 dBm -54.15 dB |
61.320 MHz 100,000 MHz | 500.000 kHz 6.46721 GHz -55.12 dBm 3.93 dB A |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_6565

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.21 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBf=2¢

-10 dBém

-20 dei

-30 d8

-40.d

<50 dBm

-70 dB

-80 d

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

RBW 500.000 kHz ‘

Peak Power -1.24 dBm
Range Low Range U | RBW | __Frequency | Power Abs Power Rel ALimit
~100.000 MHz | -61.320 MHz | 500.000 KHz 5.50361 GHz 56.94 dBm 55.70d8 15708
-61.320 MHz -40,880 MHz | 500.000 kHz 6.50369 GHz -57.13 dBm | -55.89 dB -15.89 dB
-40,880 MHz -21.440 MHz 500.000 kHz 6.54353 GHz -41.05 dBm
-21.440 MHz | 500.000 kHz 6.54357 GHz -41.20 dBm |
20.440 MHz 500.000 kHz 6.58643 GHz -41.56 dBm |
21,440 MHz 40,880 MHz 500.000 kHz 6.58651 GHz -41.59 dBm |
40.880 MHz 61.320 MHz 500.000 kHz 6.62629 GHz -57.34 dBm f | s |
61,320 MHz 100.000 MHz 500.000 kHz 6.62733 GHz -57.16 dBm -55.92 d8 -15.92 dB |
w
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11AX40MIMO_Ant10_6565

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.13 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBFy

-10 dBm

-20 dei

-30 de

40-dl

=50 dBm

s i
-60 dB

-70 dBm

-80 dei

CF 6.565 GHz

10001 pts

Spectrum Emission Mask

Standard: None

RBW 500.000 kHz ‘

Span 200.0 MHz

Peak Power -0.95 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz | -61.080 MHz | 500.000 kHz 6.50353 GHz | -53.20dém | -52.33dB | -12.33 B |
-61.080 MHz -40.720 MHz 500.000 kHz 6.50405 GHz -53.54 dBm | -52.59 dB -12.66 dB |
-40.720 MHz -21.360 MHz | 500.000 kHz 6.52831 GHz -42.62 dBm -41.67 d& -15.34 dB
| 21.380MHz | -20.360 MHz | 500.000 kHz 6.54365 GHz -39.19 dBm 38.24de | -18.44dB |
20.360 MHz 21,360 MHz 500.000 kHz 6.58635 GHz -38.84 dBm -37.89 d8 -18.09 dB |
21,360 MHz 40,720 MHz 500.000 kHz 6.58637 GHz -38.83 dBm -37.88 dB -17.87 d8 |
40.720 MHz 61.080 MHz | 500.000 kHz | 6.62605 GHz -54.29 dBm -53.34 dB& -13.35dB |
61,080 MHz 100.000 MHz 500.000 kHz 6.62623 GHz -54.06 dBm -53.11d8 -13.11dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_6685

Spectrum

(®)

Count 100/100

Ref Level 10.00 d8m

Offset 16.49 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei

-30 d8

-40.d

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.685 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-1.21 dBm

Standard: None

Span 200.0 MHz

RBW 500.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

-100.000 MHz -61.080 MHz 500.000 kHz 6.61179 GHz -56.18 dBm -54.97 dB -14.97 dB
-61.080 MHz -40,720 MHz | 500.000 kHz 6.62411 GHz -56.37 dBm | -55.16 dB -15.27 dB |

-40,720 MHz -21.360 MHz 500.000 kHz 6.64755 GHz -45.62 dBm -44.41 dB -17.76 dB
21360MHz | -20.350 MHz | 500.000 kHz 666365GHz  -4p3adem |  -39.17cde 1
.360 MHz 21,360 MHz S00.! kHz 6.70635S GHz -40.99 dBm 9,78 dB |
21,360 MHz 40,720 MHz 500.000 kHz 6.70637 GHz -40.92 dBm -39.71 dB |
40.720 MHz 61.080 MHz 500.000 kHz 6.74605 GHz -56.99 dBm -55.78 dB | -15.80 dB |
61,080 MHz 100.000 MHz 500.000 kHz 6.74993 GHz -56.70 dBm -55.49 dB -15.49 dB |

w
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11AX40MIMO_Ant10_6685

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.39 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm

-20 dei

-30 de

40-dl

=50 dBm

-60 dB

-70 dBm

-80 dei

CF 6.685 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.01dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz | -61.080 MHz | 500.000 kHz 6.62373 GHz | -53.52dem | -52.51dB __ -12.51 0B |
-61.080 MHz -40.720 MHz 500.000 kHz 6.62397 GHz -53.60 dBm | -52.59 dB -12.62 dB |
-40.720 MHz -21.360 MHz | 500.000 kHz 6.64583 GHz -46.24 dBm -45.23 d8 -17.87 dB
| 21.380MHz | -20.360 MHz | 500.000 kHz 6.66365 GHz 3095 dBm 4dp  -19.14d8 |
20.360 MHz 21,360 MHz 500.000 kHz 6.70635 GHz -39.41 dBm -38.40 dB8 -18.60 dB |
21,360 MHz 40,720 MHz 500.000 kHz 6.70643 GHz -39.26 dBm -38.25 dB -18.22.d8 |
40.720 MHz 61.080 MHz | 500.000 kHz | 6.74597 GHz -55.01 dBm -54.00 dB& |
61,080 MHz 100.000 MHz 500.000 kHz 6.74659 GHz -54.86 dBm 3.85 dB J |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX40MIMO_Ant9_6845

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.50 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dém i "
.20 dB | |
-30 dB S
-40.d| /__/
=50 dem -t
-60 dB
-70 dB
-80 d
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.30 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz ~61.200 MHz | 500.000 kHz 6.78355 GHz 55.62 dBm 54.32 dB 14.32 dB
-61.200 MHz -40,800 MHz | 500.000 kHz 6.78385 GHz -55.62 dBm | -54.32 dB -14.35dB |
-40.800 MHz -21.400 MHz | 500.000 kHz 6.80857 GHz -45.71 dém -44.41 dg -18.21 dB
-21.400MHz | -20.400 MHz | 500.000 kHz 6.82361 GHz_ -40.23 dBm -38.93 dB |
400 MHz 21,400 MHz | 5S00. kHz 6.86639 GHz -41.12 dBm 9.82 dB |
21.400 MHz 40,800 MHz | S00.000 kHz 6.86641 GHz -40.91 dBm -39.61 d& |
40.800 MHz 61.200 MHz | 500.000 kHz 6.90611 GHz -55.79 dBm -54.49.dB | -14.54 dB |
61,200 MHz 100,000 MHz | 500.000 kHz 6.90655 GHz -55.53 dBm -54.24 d8 -14.24 dB |
— r
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11AX40MIMO_Ant10_6845

Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 deém - ‘
.20 dB | |
-30 de
“40.d P— ~—
-50 dBm et e
e T —
-60 dB
-70 dBm
-80 dei
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.28 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -61.200 MHz | 500.000 kHz 6.76107 GHz _ 0.30dBm | -49.11dB | 9.11dB
-61.200 MHz -40.800 MHz | 500.000 kHz 6.78381 GHz -51.06 dBm | -49.78 dB -9.78.dB |
-40,800 MHz -21,400 MHz | 500.000 kHz 6.80577 GHz -44.68 dBm -43.40 dB -16.05 dB
-21.400 MHz | -20.400 MHz | 500.000 kHz 6.82361 GHz -39.42 dBm -38.14.dB. -18.34dp |
20.400 MHz 21,400 MHz | 500.000 kHz 6.86639 GHz -38.11 dBm -36.83 dB -17.03dB |
21.400 MHz 40,800 MHz | 500.000 kHz 6.88397 GHz -44.98 dBm -43.70 d& -16.45 dB |
40.800 MHz 61.200 MHz | 500.000 kHz | 6.90615 GHz -50.54 dBm -49.26 dB |
61,200 MHz 100,000 MHz | 500.000 kHz 6.90633 GHz -50.45 dBm 17 dB |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX80MIMO_Ant9_5985

Spectrum I

Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dém ‘ t
-20 dB /’
-30 d8
-40 d|
=50 dem
-60 dB
-70 dB
-80 d
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.94 dBm RBW 1.000 MHz
Range Low Range U | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -124.560 MHZ 1.000 MHz 5.84522 GHz 55.53 dBm 59 ~13.59 dB
-124.560 MHz -83.040 MHz | 1.000 MHz 5.86046 GHz .69 dBm | -13.76 dB |
-83.040 MHz -42,520 MHz 1.000 MHz 5.90218 GHz -49.15 dém -19.26 dB
-42.520 MHz | - 0 MH2. 1.000 MHz 5.94250 GHz_ -41.68 dBm -20.15¢B |
41.520 MHz 42.520 MHz 1.000 MHz 6.02750 GHz -40.93 dBm -19.39.dB |
42,520 MHz 83.040 MHz 1.000 MHz 6.06694 GHz -48.76 dBm -19.04 dB |
83.040 MHz 124.560 MHz 1.000 MHz 6.10938 GHz -56.39 dBm A | -14.51d8 |
124.560 MHz 200.000 MHz 1.000 MHz 6.11086 GHz -56.39 dBm -54.46 dB -14.46 dB |
Nig
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trum
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Count 100/100

Ref Level 10.00 d8m Offset 16.12 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf<2s:

-10 dBm

-20 dei

-30 de

-40 d|

=50 dBm

et
-60 dB

-70 dBm
-80 dei

CF 5.985 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -2.09 dBm

Standard: None |
RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz | -123.840 MHz | 1.000 MHz 585608 GHz | -53.73dem | -51.65d8  -11.650B |
-123.840 MHz -82.560 MHz 1.000 MHz 5.86134 GHz -53.87 dBm | -51.78 dB -11.83d8 |

-82.560 MHz -42,280 MHz 1.000 MHz 5.94266 GHz -39.06 dém -36.97 d& -16.96 dB
| 42280MHz  -41.80 MHz | 1.000 MHz 5.04274 GHz -39.40 dBm 3732d8 | -17.72dB |
41.280 MHz 42,280 MHz 1.000 MHz 6.02726 GHz -38.96 dBm -36.87 dB -17.27.dB |
42,280 MHz 82,560 MHz 1.000 MHz 6.02738 GHz -39.03 dBm -36.94 dB -16.92 dB |
82.560 MHz 123.840 MHz | 1.000 MHz | 6.10846 GHz -54.33 dBm -52.24 dB -12.35dB |
123.840 MHz 200.000 MHz 1.000 MHz 6.10970 GHz -54.27 dBm -52.18 d8 -12.18 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX80MIMO_Ant9_6145

Spectrum

(®)

Ref Level 10.00 d8m
Count 100/100

Offset 16.59 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei
-30 d8

-4n d

i

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.145 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-1.73 dBm

Standard: None

RBW 1.000 MHz ‘

Span 400.0 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -124.080 MHz | 1.000 MHz 5.01066 GHz 54.85 dBm 53.12d8 13.12d8
-124.080 MHz -82.720 MHz | 1.000 MHz 6.02098 GHz -55.40 dBm | -53.66 dB -13.68 dB |

-82,720 MHz -42,360 MHz 1.000 MHz 6.10262 GHz -40.40 dBm -38.66 dB -18.66 dB
42360 MHz | -41.350 MHz | 1.000 MHz £.10266GHz | -4064dem | -38.90d8 1
.360 MHz 42,360 MHz 1.000 MHz 6.18734 GHz -39.98 dBm 8.25 dB |
42,360 MHz 82,720 MHz 1.000 MHz 6.22702 GHz -47.79 dBm -46.06 dB |
82.720 MHz 124.080 MHz 1.000 MHz 6.26874 GHz -55.86 dBm -54.13dB | -14.23 dB |
124.080 MHz 200.000 MHz 1.000 MHz 6.27022 GHz -55.78 dBm -54.04 d8 -14.04 dB |

w
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11AX80MIMO_Ant10_6145

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.52 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 d|

=50 dBm
1

-60 dB

-70 dBm
-80 dei

CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.81dBm RBW 1.000 MHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -123.840 MHz | 1.000 MHz 6.02074 GHz _ S1.04dBm | -49.23dB | 9.23dB
-123.840 MHz -82.560 MHz 1.000 MHz 6.02118 GHz -51.49 dBm | -49.68 dB -9.68 dB |
-82.560 MHz -42.,280 MHz 1.000 MHz 6.06282 GHz -46.76 dBm -44.95 dB -17.03 dB
| -42.280 MHz -41.280 MHz 1.000 MHz 6.10274 GHz -39.50 dBm -37.69 dB. -18.09 dB |
41.280 MHz 42.280 MHz 1.000 MHz 6.18726 GHz -40.08 dBm -38.27 dB -18.67 dB |
42,280 MHz 82.560 MHz 1.000 MHz 6.18742 GHz -40.41 dBm -38.60 d& -18.57 dB |
82.560 MHz 123.840 MHz | 1.000 MHz | 6.26874 GHz -54.03 dBm -52.22 dB |
123,840 MHz 200.000 MHz 1.000 MHz 6.27062 GHz -53.82 dBm 2.01 dB | |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX80MIMO_Ant9_6385

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.63 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
|
-10 dBém i {
20 de ——— \
-30 d8
-40 di '_’_/_/ k
=50 dem
-60 dB
-70 dB
-80 d
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.16 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -124.800 MHz 1.000 MHz 6.25530 GHz 54.97 dBm 52.81dB 12.81dB
-124.800 MHz -83.200 MHz | 1.000 MHz 6.26030 GHz -55.12 dBm | -52.96 dB -12.99 dB |
-83.200 MHz -42,600 MHz 1.000 MHz 6.30182 GHz -47.89 dém -45.73 d8 -17.73 dB
-42.600 MHz | -41,600 MHz 1.000 MHz 6.34242 GHz -40.52 dBm -38.35 dB 1
41.600 MHz 42.600 MHz 1.000 MHz 6.42758 GHz -41.60 dBm .44 dB |
42,600 MHz 83.200 MHz 1.000 MHz 6.42762 GHz -41.59 dBm -39.43 d& |
83.200 MHz 124.800 MHz 1.000 MHz 6.50958 GHz -55.62 dBm -53.46 dB | -13.52d8 |
124,800 MHz 200.000 MHz 1.000 MHz 6.51310 GHz -55.62 dBm -53.46 dB -13.46 dB |
— r
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11AX80MIMO_Ant10_6385

Spectrum I

(=)

Ref Level 10.00 d8m
Count 100/100

Offset 16.64 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 d|

=50 dBm

\
\

-60 dB
-70 dBm

-80 dei

CF 6.385 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.09 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

—-200.000 MHz | -124.080 MHz | 1.000 MHz 6.25842 GHz | -54.21dem | -52.12dB | -12.12dB |
-124.080 MHz -82.720 MHz 1.000 MHz 6.26110 GHz -54.40 dBm | -52.31 dB -12.36 dB |

-82.720 MHz -42,360 MHz 1.000 MHz 6.34258 GHz -38.69 dém -36.60 d& -16.59 dB
| 42.380MHz | -41.360 MHz | 1.000 MHz 6.34266 GHz 63 dém 36.54 d8 16.94 dB |
41.360 MHz 42,360 MHz 1.000 MHz 6.42734 GHz -38.95 dBm -36.86 dB -17.26 dB |
42,360 MHz 82,720 MHz 1.000 MHz 6.42742 GHz -38.72 dBm -36.63 dB -16.62 dB |
82.720 MHz 124.080 MHz | 1.000 MHz | 6.50894 GHz -55.42 dBm -53.33 dB& |
124.080 MHz 200.000 MHz 1.000 MHz 6.51194 GHz -55.28 dBm 3.18 dB s |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX80MIMO_Ant9_6625

Spectrum I

Count 100/100

Ref Level 10.00 d8m Offset 16.22 d&

Mode Sweep

@ 1Rm View
Limit ¢heck PASS

0 dBf=2¢

-10 dBém
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-40 d| '/_/__/ \

=50 dem

-60 dB

-70 dB

-80 d

CF 6.625 GHz 10001 pts Span 400.0 MHz

Spectrum Emission Mask Standard: None |

Peak Power -2.01dBm RBW 1.000 MHz

Range Low Range U | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -123.600 MHZ 1.000 MHz 6.49550 GHz 54.28 dBm 52.27 dB 12.27 dB
-123.600 MHz -82.400 MHz | 1.000 MHz 6.50194 GHz -54.32 dBm | -52.31 dB

-82.400 MHz -42,200 MHz 1.000 MHz 6.58278 GHz -39.76 dém -37.75 d&

-42.200 MHz 1.000 MHz 6.58282 GHz_ |
41.200 MHz 1.000 MHz 6.66718 GHz . |
42,200 MHz 82.400 MHz 1.000 MHz 6.66722 GHz -41.00 dBm |
82.400 MHz 123.600 MHz 1.000 MHz 6.74850 GHz -55.18 dBm A | A |

123,600 MHz 200.000 MHz 1.000 MHz 6.75138 GHz -55.00 dBm -52.98 dB -12.98 dB |
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Count 100/100

Ref Level 10.00 d8m Offset 16.14 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf<2s:
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-70 dBm
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CF 6.625 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -2.39 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz | -124.560 MHz | 1.000 MHz 649930 GHz | 55.22dém | -52.84dB ___ -12.840B |
-124.560 MHz -83.040 MHz 1.000 MHz 6.50118 GHz -55.14 dBm | -52.76 dB -12.97 dB |

-83.040 MHz -42,520 MHz 1.000 MHz 6.58238 GHz -40.73 dém -38.34 d& -18.32 dB
| 42520MHz | -41.520 MHz | 1.000 MHz 6.58250 GHz -40.80 dBm 3842de | -18.82dB |
41.520 MHz 42,520 MHz 1.000 MHz 6.66750 GHz -40.16 dBm -37.78 d8 -18.18 dB |
42,520 MHz 83,040 MHz 1.000 MHz 6.70242 GHz -46.50 dBm -44.11 dB -17.22.d8 |
83.040 MHz 124.560 MHz | 1.000 MHz | 6.74954 GHz -55.58 dBm -53.19 dB& -13.20 dB |
124.560 MHz 200.000 MHz 1.000 MHz 6.75098 GHz -55.44 dBm -53.06 d8 -13.06 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01F

11AX80MIMO_Ant9_6705

2.NOV.2022 07:46:37

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
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=50 dem
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-70 dB
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.35dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -123.360 MHZ 1.000 MHz 6.57318 GHz 53.56 dBm 51.22dB 11.22dB
-123.360 MHz -82.240 MHz | 1.000 MHz 6.58186 GHz -53.76 dBm | -51.42 d8 -1148dB |
-82.240 MHz -42,120 MHz 1.000 MHz 6.62294 GHz -45.43 dBm -43.08 d& -15.12 dB
-42.120 MHz | -41.120 MHz 1.000 MHz 6.66290 GHz_ -39.11 dBm -36.77 dB |
.120 MHz 42,120 MHz 1.000 MHz 6.74710 GHz -40.70 dBm 8.35 dB |
42,120 MHz 82.240 MHz 1.000 MHz 6.74714 GHz -40.75 dBm -38.40 d& |
82.240 MHz 123.360 MHz 1.000 MHz 6.82834 GHz -54.70 dBm -52.35dB | -12.36 dB |
123,360 MHz 200.000 MHz 1.000 MHz 6.83218 GHz -54.67 dBm -52.32 dB -12.32 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28! :
-10 dBm ] I
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-60 dB
-70 dBm
-80 dei
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.47 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz |__-124.080 MHz | 1.000 MHz 6.57702 GHz 54.97dBm | -52.50dB | -12.50d8
-124.080 MHz -82,720 MHz 1.000 MHz 6.58110 GHz -55.17 dBm | -52.70 d8 -12.75d8 |
-82.720 MHz -42.,360 MHz 1.000 MHz 6.66250 GHz -40.41 dBm -37.94 dB -17.91 dB
| -42.360 MHz -41.360 MHz 1.000 MHz 6.66266 GHz -40.60 dBm -38.13dB. -18.53dp |
41.360 MHz 42.360 MHz 1.000 MHz 6.74734 GHz -40.33 dBm -37.86 dB -18.26 dB |
42,360 MHz 82.720 MHz 1.000 MHz 6.74738 GHz -40.11 dBm -37.63 d& -17.63 dB |
82.720 MHz 124.080 MHz | 1.000 MHz | 6.82886 GHz -55.70 dBm -53.22 dB |
124,080 MHz 200.000 MHz 1.000 MHz 6.83378 GHz -55.44 dBm 2.97 dB 8 |
— r
22.NOV.2022 0
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11AX80MIMO_Ant9_6785

2.NOV.2022 ©

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém ] l
-20 dei /
-30 d8 <
>
-40 d "/_/ \
=50 dem
RS S
-60 dB
-70 dB
-80 d
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.09 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -124.080 MHz 1.000 MHz 6.66070 GHz 52.92 dBm ~50.83 dB ~10.83 dB
-124.080 MHz -82.720 MHz | 1.000 MHz 6.66146 GHz -52.86 dBm | -50.77 dB -10.92 dB |
-82.720 MHz -42,360 MHz 1.000 MHz 6.70366 GHz -46.70 dBm -44.61 dg -16.88 dB
-42.360 MHz | -41.360 MHz 1.000 MHz 6.74266 GHz_ -40.15 dBm -38.07 dB -18.47.dB |
.360 MHz 42,360 MHz 1.000 MHz 6.82734 GHz -41.03 dBm .94 dB -19.34 dB |
42,360 MHz 82.720 MHz 1.000 MHz 6.82750 GHz -41.18 dBm -39.09 d& -19.07 dB |
82.720 MHz 124.080 MHz 1.000 MHz 6.90898 GHz -54.14 dBm -52.05dB | -12.08d8 |
124,080 MHz 200.000 MHz 1.000 MHz 6.90942 GHz -53.99 dBm -51.90 dB -11.90 dB |
Nig

[

11AX80MIMO_Ant10_6785

Spectrum I
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
-30 de
-40 dBy 7
-50 dem ] S—
il fre—— e
-60 dB
-70 dBm
-80 dei
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.21 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -123.840 MHz | 1.000 MHz 6.65626 GHz S0.62dBm | -48.60dB | B.61dB
-123.840 MHz -82.560 MHz 1.000 MHz 6.66142 GHz -50.99 dBm | -48.77 dB -8.85dB |
-82.560 MHz -42.,280 MHz 1.000 MHz 6.70338 GHz -45.27 dBm -43.06 dB -15.25 dB
| -42.280 MHz -41.280 MHz 1.000 MHz 6.74274 GHz -39.81 dBm -37.59 dB -17.99dp |
41.280 MHz 42.280 MHz 1.000 MHz 6.82726 GHz -39.47 dBm -37.26 dB -17.66 dB |
42,280 MHz 82.560 MHz 1.000 MHz 6.82730 GHz -39.52 dBm -37.31de -17.30 dB |
82.560 MHz | 123.840 MHz | 1.000 MHz | £.90822 GHz -51.89 dBm -49.68 dB |
123,840 MHz 200.000 MHz 1.000 MHz 6.91266 GHz -51.79 dBm 58 dB |
— r
22.NOV.2022 0
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11AX160MIMO_Ant9_6025

Spectrum I

Ref Level 10.00 dBm Offset 16.06 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
-20 dei
-30 d8
-40 d X
=50 dem
L
-60 dB
-70 dB
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.68 dBm RBW 2.000 MHz
Range Low Range U | RBW | Frequency | Power Abs Power Rel ALimit
~400.000 MHz | 251,040 MHZ 2.000 MHZ 5.75084 GHz 53.50 dBm 82 |
-251.040 MHz -167.360 MHz | 2.000 MHz 5.77416 GHz -54.43 dBm |
-167.360 MHz -84.680 MHz 2,000 MHz 5.85888 GHz -46.86 dBm
-84.680 MHz | -83.680 MHz 2.000 MHz 5.94036 GHz_ 05 dBn |
83.680 MHz 84.680 MHz 2.000 MHz 6.10964 GHz -39.73 dBm |
84.680 MHz 167.360 MHz 2.000 MHz 6.18240 GHz -45.84 dBm |
167.360 MHz 251.040 MHz 2.000 MHz 6.27600 GHz -54.85 dBm 3 | s |
251.040 MHz 400.000 MHz 2.000 MHz 6.27704 GHz -54.77 dBm -52.09 dB -12.09 dB |
Nig

2.NOV.2(

11AX160MIMO_Ant10_6025

Spectrum
Ref Level 10.00 dBm Offset 15.95 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
-30 de
-40 dB
=50 dBm
-60 dB
-70 dBm
-80 dei
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.50 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -400.000 MHz | -249.600 MHz | 2.000 MHz 5.77304 GHz 54.48dBm | -51.96dB | -11.08dB
-249.600 MHz -166.400 MHz 2.000 MHz 5.77576 GHz -54.70 dBm | -52.20 dB -12.25dB |
-166.400 MHz -84.200 MHz 2.000 MHz 5.86056 GHz -46.17 dBm -43.66 dB -15.85 dB
-84.200 MHz -83.200 MHz 2.000 MH2 5.94084 GHz -40.63 dBm -38.12dB. -18.96 dB |
83.200 MHz 84.200 MHz 2.000 MHz 6.10916 GHz -38.72 dBm -36.21 dB -17.05dB |
84,200 MHz 166.400 MHz 2.000 MHz 6.16727 GHz -43.24 dBm -40.73 d& -15.08 dB |
166.400 MHz 249.600 MHz | 2.000 MHz | 6.27416 GHz -55.39 dBm -52.89 dB -12.95d8 |
249.600 MHz 400,000 MHz 2.000 MHz 6.27480 GHz -55.29 dBm -52.79 dB -12.79 dB |
-~

(L

.NOV. 2(
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11AX160MIMO_Ant9_6185

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.40 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
a0 \
-30 d8
-40 dBm \M_\\
=50 dem
-60 dB
-70 dB
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.98 dBm RBW 2.000 MHz
Range Low Range Up RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -248.160 MHZ 2.000 MHZ 5.88120 GHz 53.50 dBm ~50.52 dB ~10.52 dB_
-248.160 MHz -165.440 MHz | 2.000 MHz 5.93688 GHz -53.66 dBm | -50.68 dB -10.69 dB |
-165.440 MHz -83,720 MHz 2,000 MHz 6.02024 GHz -43.69 dBm -40.71 d& -12,78 dB
-83.720 MHz | -82.720 MHz 2.000 MHz 6.10132 GHz_ -40.33 dBm -37.35 d8 181948 |
82.720 MHz 83.720 MHz 2.000 MHz 6.26868 GHz -39.37 dBm .39 dB -17.22.dB |
83.720 MHz 165.440 MHz 2.000 MHz 6.33935 GHz -46.49 dBm -43.51 dB -16.59 dB |
165.440 MHz 248.160 MHz 2.000 MHz 6.43288 GHz -54.60 dBm -51.62dB | -11.66 dB |
248.160 MHz 400.000 MHz 2.000 MHz 6.43520 GHz -54.53 dBm -51.55 dB -11.55 dB |
— r
2.NOV.2022 07:55:06

11AX160MIMO_Ant10_6185

22.NOV.2022

Spectrum I
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
-30 de
e
-40 dBm
I ———
-50 dBm S
-60 dB
-70 dBm
-80 dei
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.86 dBm RBW 2.000 MHz
Range Low Range Up RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -249.120 MHz | 2.000 MHz 5.02888 GHz 53.31dBm | -50.46dB | -10.46dB
-249.120 MHz -166.080 MHz 2.000 MHz 5.93656 GHz -53.33 dBm | -50.47 dB -10.57 dB |
-166.080 MHz -84.040 MHz 2.000 MHz 6.02736 GHz -43.51 dBm -40.66 dB -13.48 dB
-84.040 MHz -83.040 MHz 2.000 MHz 6.10100 GHz -39.27 dBm -36.42 dB -17.25 dB 7‘
83.040 MHz 84.040 MHz 2.000 MHz 6.26900 GHz -39.42 dBm -36.56 dB -17.39.dB |
84.040 MHz 166.080 MHz 2.000 MHz 6.26908 GHz -39.55 dBm -36.70 d& -16.69 dB |
166.080 MHz 249.120 MHz | 2.000 MHz | 6.43408 GHz -54.77 dBm -51.91de |
249.120 MHz 400,000 MHz 2.000 MHz 6.43552 GHz -54.66 dBm 1.80 dB |
-~

Sporton International Inc. (KunShan)
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11AX160MIMO_Ant9_6345

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.28 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
-20 dei
-30 d8
-40 dém - S \
=50 dem .
-60 dB
-70 dB
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.89 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -248.160 MHZ 2.000 MHZ 6.09232 GHz 52.99 dBm ~50.10 dB ~10.10 dB
-248.160 MHz -165.440 MHz | 2.000 MHz 6.14824 GHz -45.52 dBm | -42.63 dB -10.09 dB |
-165.440 MHz -83,720 MHz 2,000 MHz 6.18848 GHz -41.37 dém -38.48 d& -11.36 dB
-83.720 MHz | -82.720 MHz 2.000 MHz 6.26132 GHz_ -40.07 dBm -37.19.d8 |
82.720 MHz 83.720 MHz 2.000 MHz 6.42868 GHz -39.26 dBm .37 dB |
83.720 MHz 165.440 MHz 2.000 MHz 6.42932 GHz -39.04 dBm -36.16 dB |
165.440 MHz 248.160 MHz 2.000 MHz 6.59272 GHz -54.25 dBm -51.37dB | -11.43d8 |
248.160 MHz 400.000 MHz 2.000 MHz 6.59960 GHz -54.12 dBm -51.23 dB -11.23 dB |
— r

2.NOV.2022 ©

11AX160MIMO_Ant10_6345

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
-30 de
-40 dby -
-50 dem =] \
-60 dB
-70 dBm
-80 dei
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.18 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -249.600 MHz | 2.000 MHz 6.08952 GHz 53.44dBm | -50.06dB | -10.26dB
-249.600 MHz -166.400 MHz 2.000 MHz 6.09584 GHz -53.80 dBm | -50.62 dB -10.68 dB |
-166.400 MHz -84.200 MHz 2.000 MHz 6.17912 GHz -45.17 dBm -41.99 dB -14.04 dB
-84.200 MHz -83.200 MHz 2.000 MHz 6.26084 GHz -41.80 dBm dB -19.45 dB 7‘
83.200 MHz 84.200 MHz 2.000 MHz 6.42916 GHz -40.86 dBm -37.68 dB -18.51dB |
84,200 MHz 166.400 MHz 2.000 MHz 6.42924 GHz -40.68 dBm -37.50 d& -17.50 dB |
166.400 MHz 249.600 MHz | 2.000 MHz | 6.59448 GHz -54.62 dBm -51.43 dB |
249.600 MHz 400,000 MHz 2.000 MHz 6.59528 GHz -54.44 dBm 1.26 dB 2 |
— r

22.NOV.2022 0
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11AX160MIMO_Ant9_6665

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
-10 dBém
-20 dei
-30 d8
-40 d T
=50 de
-60 dB
-70 dB
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.48 dBm RBW 2.000 MHz
Range Low Range U | RBW | __Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -249.120 MHzZ 2.000 MHZ 6.41352 GHz 52.62 dBm 50.13 dB ~10.13dB
-249.120 MHz -166.080 MHz | 2.000 MHz 6.47168 GHz -43.45 dBm | -40.97 dB
-166.080 MHz -84.040 MHz 2,000 MHz 6.49968 GHz -40.96 dém -38.48 d&

-84.040 MHz | -83.040MHz | 2.000 MHz 6.58100 GHz -39.49 dBm 01d8 1
83.040 MHz 84.040 MHz 2.000 MHz 6.74900 GHz -40.76 dBm -38.28 dB |
84.040 MHz 166.080 MHz 2.000 MHz 6.74916 GHz -40.27 dBm -37.79 d& |

166.080 MHz 249.120 MHz 2.000 MHz 6.91408 GHz -53.63 dBm -51.15dB | . |

249.120 MHz 400.000 MHz 2.000 MHz 6.91744 GHz -53.43 dBm -50.94 dB -10.94 dB |

Nig

2.NOV.2(

11AX160MIMO_Ant10_6665

Spectrum e
Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
-30 de
-40 dBm P
-50 dBm =il
-60 dB
-70 dBm
-80 dei
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.97 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -400.000 MHz | -250.080 MHz | 2.000 MHz 6.40664 GHz 5360dBm | -50.71dB | -10.71dB
-250.080 MHz -166.720 MHz 2.000 MHz 6.41512 GHz -53.80 dBm | -50.83 dB -10.86 dB |
-166.720 MHz -84.360 MHz 2.000 MHz 6.53434 GHz -40.41 dBm -37.44 dB -12.94 dB
| -84.360 MHz -83.360 MHz 2.000 MH2 6.58068 GHz -39.92 dBm -36.95 dB -17.78dB |
83.360 MHz 84.360 MHz 2.000 MHz 6.74932 GHz -41.88 dBm -38.91 dB -19.74 dB |
84.360 MHz 166.720 MHz 2.000 MHz 6.82055 GHz -47.57 dém -44.60 dB -17.68 dB |
166.720 MHz 250.080 MHz | 2.000 MHz | 6.91488 GHz -53.65 dBm -50.67 dB -10.70 dB |
250.080 MHz 400.000 MHz 2.000 MHz 6.92192 GHz -53.34 dBm -50.37 dB -10.37 dB |
-~

.NOV. 2(
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Partial RU
Indoor Client

Maximum power spectral density

Test Result

e Antenna | Fred(MHZ) | gt | jmex [dgrg/sl\L/jIIIElz] I [dBIfTL/RNlIDHz] [dBIr_rI1r/nl\;ItHz] HEEIE
26Tone RUO -7.5 -1.00 -8.50 <-1.00 PASS
Ant9 5955 52Tone | RU37 -7.58 -1.00 -8.58 <-1.00 PASS
106Tone | RU53 -7.39 -1.00 -8.39 <-1.00 PASS
26Tone RUO -8.02 -0.80 -8.82 <-1.00 PASS
Ant10 5955 52Tone | RU37 -8.01 -0.80 -8.81 <-1.00 PASS
106Tone | RU53 -7.73 -0.80 -8.53 <-1.00 PASS
26Tone RUO -4.74 211 -2.63 <-1.00 PASS
total 5955 52Tone | RU37 -4.78 211 -2.67 <-1.00 PASS
106Tone | RU53 -4.55 211 -2.44 <-1.00 PASS
26Tone RUO -7.41 -1.00 -8.41 <-1.00 PASS
Ant9 6175 52Tone | RU37 -7.4 -1.00 -8.40 <-1.00 PASS
106Tone | RU53 -7.3 -1.00 -8.30 <-1.00 PASS
26Tone RUO -8.01 -0.80 -8.81 <-1.00 PASS
Ant10 6175 52Tone | RU37 -7.91 -0.80 -8.71 <-1.00 PASS
106Tone | RUS3 -7.95 -0.80 -8.75 <-1.00 PASS
26Tone RUO -4.69 211 -2.58 <-1.00 PASS
total 6175 52Tone | RU37 -4.64 211 -2.53 <-1.00 PASS
11AX20MIMO 106Tone | RU53 -4.60 211 -2.49 <-1.00 PASS
26Tone RUS8 -7.25 -1.00 -8.25 <-1.00 PASS
Ant9 6415 52Tone | RU40 -7.38 -1.00 -8.38 <-1.00 PASS
106Tone | RU54 -7.15 -1.00 -8.15 <-1.00 PASS
26Tone RU8 -7.76 -0.80 -8.56 <-1.00 PASS
Ant10 6415 52Tone | RU40 -7.73 -0.80 -8.53 <-1.00 PASS
106Tone | RU54 -7.72 -0.80 -8.52 <-1.00 PASS
26Tone RU8 -4.49 211 -2.38 <-1.00 PASS
total 6415 52Tone | RU40 -4.54 211 -2.43 <-1.00 PASS
106Tone | RU54 -4.42 211 -2.31 <-1.00 PASS
26Tone RUO -6.64 -1.80 -8.44 <-1.00 PASS
Ant9 6435 52Tone | RU37 -6.76 -1.80 -8.56 <-1.00 PASS
106Tone | RU53 -6.69 -1.80 -8.49 <-1.00 PASS
26Tone RUO -7.23 -1.50 -8.73 <-1.00 PASS
Ant10 6435 52Tone | RU37 -7.33 -1.50 -8.83 <-1.00 PASS
106Tone | RU53 -7.3 -1.50 -8.80 <-1.00 PASS
26Tone RUO -3.91 1.36 -2.55 <-1.00 PASS
total 6435 52Tone | RU37 -4.03 1.36 -2.67 <-1.00 PASS
106Tone | RU5S3 -3.97 1.36 -2.61 <-1.00 PASS
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26Tone RUO -6.02 -1.80 -7.82 <-1.00 PASS
Ant9 6475 52Tone | RU37 -5.99 -1.80 -7.79 <-1.00 PASS
106Tone | RU53 -6.43 -1.80 -8.23 <-1.00 PASS
26Tone RUO -7.31 -1.50 -8.81 <-1.00 PASS
Ant10 6475 52Tone | RU37 -7.22 -1.50 -8.72 <-1.00 PASS
106Tone | RU53 -1.77 -1.50 -9.27 <-1.00 PASS
26Tone RUO -3.61 1.36 -2.25 <-1.00 PASS
total 6475 52Tone | RU37 -3.55 1.36 -2.19 <-1.00 PASS
106Tone | RU5S3 -4.04 1.36 -2.68 <-1.00 PASS
26Tone RUS8 -6.32 -1.80 -8.12 <-1.00 PASS
Ant9 6515 52Tone | RU40 -6.42 -1.80 -8.22 <-1.00 PASS
106Tone | RU54 -6.56 -1.80 -8.36 <-1.00 PASS
26Tone RUS8 -7.24 -1.50 -8.74 <-1.00 PASS
Ant10 6515 52Tone | RU40 -7.15 -1.50 -8.65 <-1.00 PASS
106Tone | RU54 -7.63 -1.50 -9.13 <-1.00 PASS
26Tone RU8 -3.75 1.36 -2.39 <-1.00 PASS
total 6515 52Tone | RU40 -3.76 1.36 -2.40 <-1.00 PASS
106Tone | RU54 -4.05 1.36 -2.69 <-1.00 PASS
26Tone RUO -6.72 -1.20 -7.92 <-1.00 PASS
Ant9 6535 52Tone | RU37 -6.74 -1.20 -7.94 <-1.00 PASS
106Tone | RU53 -7.34 -1.20 -8.54 <-1.00 PASS
26Tone RUO -7.92 -1.30 -9.22 <-1.00 PASS
Ant10 6535 52Tone | RU37 -7.99 -1.30 -9.29 <-1.00 PASS
106Tone | RU53 -7.48 -1.30 -8.78 <-1.00 PASS
26Tone RUO -4.27 1.76 -2.51 <-1.00 PASS
total 6535 52Tone | RU37 -4.31 1.76 -2.55 <-1.00 PASS
106Tone | RU5S3 -4.40 1.76 -2.64 <-1.00 PASS
26Tone RUO -6.6 -1.20 -7.80 <-1.00 PASS
Ant9 6695 52Tone | RU37 -6.58 -1.20 -7.78 <-1.00 PASS
106Tone | RU5S3 -6.49 -1.20 -7.69 <-1.00 PASS
26Tone RUO -7.97 -1.30 -9.27 <-1.00 PASS
Ant10 6695 52Tone | RU37 -7.9 -1.30 -9.20 <-1.00 PASS
106Tone | RU53 -7.9 -1.30 -9.20 <-1.00 PASS
26Tone RUO -4.22 1.76 -2.46 <-1.00 PASS
total 6695 52Tone | RU37 -4.18 1.76 -2.42 <-1.00 PASS
106Tone | RU53 -4.13 1.76 -2.37 <-1.00 PASS
26Tone RU8 -6.23 -1.20 -7.43 <-1.00 PASS
Ant9 6855 52Tone | RU40 -6.3 -1.20 -7.50 <-1.00 PASS
106Tone | RU54 -6.24 -1.20 -7.44 <-1.00 PASS
26Tone RU8 -8.78 -1.30 -10.08 <-1.00 PASS
Ant10 6855 52Tone | RU40 -8.71 -1.30 -10.01 <-1.00 PASS
106Tone | RU54 -8.66 -1.30 -9.96 <-1.00 PASS
26Tone RUS8 -4.31 1.76 -2.55 <-1.00 PASS
total 6855 52Tone | RU40 -4.33 1.76 -2.57 <-1.00 PASS
106Tone | RU54 -4.27 1.76 -2.51 <-1.00 PASS
Ant9 6875 26Tone RUS8 -6.37 -1.20 -7.57 <-1.00 PASS
Sporton International Inc. (KunShan) Page Number 1 A3-2 of 122
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52Tone | RU40 -6.52 -1.20 -71.72 =-1.00 PASS

106Tone | RU54 -6.45 -1.20 -7.65 <-1.00 PASS

26Tone | RU8 -8.67 -1.30 -9.97 <-1.00 PASS

Ant10 6875 52Tone | RU40 -8.6 -1.30 -9.90 <-1.00 PASS
106Tone | RU54 -8.54 -1.30 -9.84 =-1.00 PASS

26Tone | RU8 -4.36 1.76 -2.60 <-1.00 PASS

total 6875 52Tone | RU40 -4.43 1.76 -2.67 <-1.00 PASS

106Tone | RU54 -4.36 1.76 -2.60 <-1.00 PASS

26Tone | RUO -4.76 -2.70 -7.46 <-1.00 PASS

Ant9 6895 52Tone | RU37 -4.57 -2.70 -7.27 <-1.00 PASS

106Tone | RU53 -5.72 -2.70 -8.42 <-1.00 PASS

26Tone | RUO -7.39 -2.60 -9.99 <-1.00 PASS

Ant10 6895 52Tone | RU37 -7.35 -2.60 -9.95 <-1.00 PASS
106Tone | RU53 -8.31 -2.60 -10.91 <-1.00 PASS

26Tone | RUO -2.87 0.36 -2.51 <-1.00 PASS

total 6895 52Tone | RU37 -2.73 0.36 -2.37 <-1.00 PASS

106Tone | RU53 -3.81 0.36 -3.45 <-1.00 PASS

26Tone | RUO -4.85 -2.70 -7.55 <-1.00 PASS

Ant9 6995 52Tone | RU37 -4.93 -2.70 -7.63 <-1.00 PASS

106Tone | RU53 -4.84 -2.70 -7.54 <-1.00 PASS

26Tone | RUO -7.36 -2.60 -9.96 <-1.00 PASS

Ant10 6995 52Tone | RU37 -7.44 -2.60 -10.04 <-1.00 PASS
106Tone | RU53 -7.43 -2.60 -10.03 <-1.00 PASS

26Tone | RUO -2.92 0.36 -2.56 <-1.00 PASS

total 6995 52Tone | RU37 -3.00 0.36 -2.64 <-1.00 PASS

106Tone | RU53 -2.93 0.36 -2.57 <-1.00 PASS

26Tone | RUS8 -5.64 -2.70 -8.34 =-1.00 PASS

Ant9 7095 52Tone | RU40 -5.68 -2.70 -8.38 <-1.00 PASS

106Tone | RU54 -6.02 -2.70 -8.72 <-1.00 PASS

26Tone | RUS8 -7.02 -2.60 -9.62 =-1.00 PASS

Ant10 7095 52Tone | RU40 -7.49 -2.60 -10.09 <-1.00 PASS
106Tone | RU54 -7.93 -2.60 -10.53 <-1.00 PASS

26Tone | RU8 -3.27 0.36 -2.91 <-1.00 PASS

total 7095 52Tone | RU40 -3.48 0.36 -3.12 =-1.00 PASS

106Tone | RU54 -3.86 0.36 -3.50 <-1.00 PASS

Note: The Duty Cycle Factor is compensated in the graph.
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